Caterpillar assembly #3941201 drawings for  990K Wheel Loader.
* Last version maybe changed.
123

Electrical And Starting System Assembly 394-1201 Cable GP-ELECTRICAL(Caterpillar 990K wheel loader)

Part NO. 394-1201
Name Cable GP-ELECTRICAL
Section Electrical And Starting System
Modifier -
SNP DJK IESCN SEBP67500289
Updated 2018-10-03
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

Power-Cat.COM have excellent quality Guarantee.

CAT 990K Electrical And Starting System 394-1201 Assembly

394-1201 Cable GP-ELECTRICAL , S/N DJK1-UP, Part OF 386-8220 Electrical AR
Model: Caterpillar 990K
Catalog: Wheel Loader
Section: Electrical And Starting System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
2 159-8049 159-8049 Cable 00-GA, RED)(120-CM E N
1 190-3848 190-3848 TERMINAL-RING 00-GA, 1/2-IN SCREW 1 N
2 216-7790 216-7790 TERMINAL-CABLE 00-GA, 3/8-IN SCREW 1 N
2 1S-7251 1S-7251 TERMINAL-CABLE 00-GA, 1/2-IN SCREW 1 N
1 1M-4986 1M-4986 TERMINAL-RING 0-GA, 1/2-IN SCREW 1 N
1 030-1709 030-1709 TERMINAL-RING 0-GA, 1/4-IN SCREW 1 N
1 159-8047 159-8047 CABLE-ELECTRICAL 0-GA, RED)(555-CM E N
2 9R-4286 9R-4286 TERMINAL-RING 00-GA, 3/8-IN SCREW 1 N
2 4D-1248 4D-1248 Terminal 00-GA, 3/8-IN SCREW 1 N
2 159-8050 159-8050 Cable 00-GA, BLACK)(75-CM E N
1,2,3 9 8T-1887 8T-1887 Clip SLOT 26 N
1,2,3 11 8T-1888 8T-1888 Clip TAB 26 N
2 15 277-1873 277-1873 Clip LADDER 1 N
1,2,3 19 8T-4121 8T-4121 WASHER-HARD 11X21X2.5-MM THK 36 N
1,2 20 344-5675 344-5675 Nut M10X1.5-THD M 10 N
2 21 5P-7462 5P-7462 Clip SLOT 4 N
2 22 5P-7463 5P-7463 Clip TAB 4 N
2,3 24 8T-4137 8T-4137 Bolt M10X1.5X20-MM M 10 N
1,2,3 25 8T-4136 8T-4136 Bolt M10X1.5X25-MM M 29 N
2 28 6G-2263 6G-2263 Spacer 10.5X19X28.5-MM THK 4 N
1,2,3 34 7X-7729 7X-7729 Washer 11X25X3-MM THK 25 N
2,3 35 8T-4195 8T-4195 Bolt M10X1.5X30-MM M 5 N
2 37 8T-6466 8T-6466 Bolt M10X1.5X60-MM M 3 N
3 40 8T-4186 8T-4186 Bolt M10X1.5X40-MM M 1 N
2 41 8T-2561 8T-2561 WASHER-HARD 10.5X28.5X5-MM THK 4 N
1 42 8T-4223 8T-4223 WASHER-HARD 13.5X25.5X3-MM THK 1 N
1 43 8T-4192 8T-4192 Bolt M12X1.75X25-MM M 2 N
2 44 0S-0509 0S-0509 Bolt 3/8-16X0.75-IN 1 N
3 45 303-4649 303-4649 Clip LADDER 1 N
2 4E-5724 4E-5724 Washer 7X12X1-MM THK 2 N
2 8T-0122 8T-0122 NUT-FULL 1/4-28-THD 2 N
2 48 366-7894 366-7894 FILM-IDENTIFICATION CIRCUIT BREAKER 1 N
2 50 113-8373 113-8373 SCREW-BUTTON Head 10-32X0.75-IN 2 N
2 53 8T-5005 8T-5005 Bolt M10X1.5X70-MM M 1 N
2,3 54 227-6715 227-6715 Stud M10X1.5X30-MM M 2 N
S: DJK / DJK (1 ~ 99999)
: (EACH INCLUDES) E: Order BY The Centimeter M: Metric Part

*Assembly 394-1201 Cable GP-ELECTRICAL Suitable for 990K Wheel Loader Electrical And Starting System
*Original 394-1201 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 394-1201 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

Power-Cat.COM have professional services.

Power-Cat.COM global.